GRAB HANDLE INSTALL

6,7
NO. PART NO. QTy. DESCRIPTION NO. PART NO. Qry. DESCRIPTION
1 7-511-990045 1 Door Handle
Internal Pull
2 8738615 I Grab Handle
3 7069201 2 Nut Hex M8
4 7066537 2 Washer Plain M8
5 7090001 4 Bolt M6 x 25 Long
6 7069102 4 Nut M6
7 7066536 8 Washer Plain M6

6-511-990129

Issue No.

00



